

TÜV Hannover/Sachsen - Anhalt e.V.

Environmental Protection



CERTIFICATE

**The Product GETAKOMPAKT
has passed the DIN53438 T1-3
edge and surface flame applikation test
(TÜV Hannover/Sachsen - Anhalt Test Report No. 2872290261)**

Company name:

GENTAS

Genel Metal Sanayi ve Ticaret A:S:

Dolanti Sok. No: 21

Siteler - Ankara

Turkey

Hanover, 22/12/2000

[Handwritten Signature]

The rating of the flammability characteristics of the tested samples in accordance with DIN 53438 T1-3 allows only very limited conclusions, or none at all, to be drawn with regard to burning behaviour under conditions that are different from the test conditions. The results of flammability tests performed under fixed laboratory conditions do not provide any direct regarding general fire risk.